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1. TENIKOI OPOI / GENERAL CONDITIONS

To mOoTOTToINTIKG AUTO eival TO ATTOTEAEGUA TNG DOKIUAG TNG NXOMOVWTIKAG IKavOTNTAG EVOC DOUIKOU
aToIxeiou. MNMeplypApel AVAAUTIKG Ta QTTOTEAETHATA TNG OKIUAG TTOU £YIVE GTO GUYKEKPINEVO OKIUIO BOUIKOU
OTOIXEIOU KaI TTPOCDIONICE! TNV NXOPOVWTIKA TOU IKAVOTNTA UE £VO LOVOTINO WEYEBOC.

H dokiur) TNg nxopovwIIKAG IKavoeTnTag £yive oto Epyactipio ApxITekTOVIKNG Texvoroyiag Tou TuAparog
APXITEKTOVWY oUpgwva pe Tig Bladikaocieg g Y.A. KA/679/22.8.96, ®.E.K. 826, 1elxoc B, apbpo 1,
TaPAYPAPOS 2 KAl PETA OTTO TXETIKEG EYKPITEIG Twv appodiwy opydvwy Tou ApiatoTeAeiou MavermoTnpiou
©eooahovikng.

To ammoTéAeopa TNG BOKING APOPd ATTOKAEIOTIKG TO SOKIMIO TTOU XPNCILOTIOIRBNKE KOl TO OTT0I0 TTPOCKOMICE
0 avabETng OTI eYKATAOTACTEIG Tou Epyaatnpiou pe ik Tou euBuvn. MNa va amodidel £va Sokipio TIG iDIEG
TIHEG PE QUTEG TTOU DidovTtal OTo QUAAC aTOTEAECUATWY, Ba TIPETTEl va gival GuoIc TOOO aTmd drroyn
KATAOKEUNG 600 KOl OTTO ATToyn £Qapuoyrg YE To dokiyio TTou Xpnoiyotroienke. Kabe diagopoTroinon,
£0TW KAl YIKPr), UTTOPEi va 0dnyRoel O& SIOPOPETIKA ATTOTEAEGUATA.

H dokiur TpaypaTtoTroifenke O EpyacTnEIOKEG CUVBAKES, WOTE va TTPOKUYE! N TTPAYHOTIKA NXONOVWTIKA
IKavOTNTA TOU BOKIMIOU. Z€ TTEPITITWON EQAPUOYNAG TOU KATW aTrd GAAEG CUVBIKEG WS TTPOG TIC TTAEUPIKEC
peTadooelg, o Agiktng Hxopgiwong ou divel To TICTOTTOINTIKG SOKIUAS UTTOPET Vo PEIWBET, 1IB1aiTEpa av Ta
TTAEUPIKG XWpIiopaTa £X0UV ian i JIKPOTEPN NYXOMOVWTIKI IKAVOTNTA.

To Epyaotipio diarnpei 10 Sikaiwpa va XPNOILMOTIOIEI TOL OTTOTEAEOUATA TWY SOKINWY G ETTIOTNMOVIKEG
ONUOOCIEUOEIG, ETIOTNHOVIKEG QVAKOIVWIOEIS, EPEUVNTIKEG £PYACIES, KABWG Kal KABE &idoug AVAAOYEC
£pyagieg KaBapd eMATNPOVIKOU 1} EPEUVNTIKOU XOPOKTHPA, XWPIG VA AVAPEPE TO GVOUA TOU AvaBéTn ) Tov
TUTTO TOU TTPOIGVTOC.

This test report is the result of a laboratory test of the sound insulation properties of a building element. The
results obtained from measurements on the specific building element are presented in detail, and a single
figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle University
of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen which was provided by
the Client to the Laboratory facility on his own responsibility. The tests have taken place under laboratory
conditions, so as to obtain the actual sound insulation properties of the test specimen. Under different
mounting conditions involving flanking sound transmission, the Sound Reduction Index might be reduced,
especially if the flanking partitions have equal or inferior sound insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers, research
reports, and any other kind of studies of purely research or scientific nature, without revealing the name of
the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eogappolopeva Mpotutra / Applied Standards

ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 2: Measurement of airborne sound insulation

ISO 10140-1:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 1: Application rules for specific products

ISO 10140-4:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 4: Measurement procedures and requirements

EpyaoTipio ApxitekTovikrg Texvohoyiag - Turfpa ApxXITekTovwy Mnxavikiy - MoAuTtexvikh ZxoAf A.M.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.2

ISO 10140-5:2021, Acoustics — Laboratory measurement of sound insulation of building elements -
Part 5: Requirements for test facilities and equipment

EN ISO 717-1:2020 Acoustics - Rating of sound insulation in buildings and of building elements -
Part 1: Airborne sound insulation

EA - 2/17: M 2020
EA Document on assessment for notification purposes

Kavoviopog (EE) api6. 305/2011 Tou Eupwrraikol KoivoBouhiou kai Tou ZupBouliou yia T Beommian
EVOPUOVIOHEVWIV OPWV EPTTOPIOG TTPOTOVTWY TOU TOMEQ TWY BOMIKWY KATAOKEUWY

DIN EN 14351-1:2016

Windows and doors —Product standard, performance characteristics —
Part 1: Windows and external pedestrian doorsets;

English version EN 143511:2006+A2:2016,

English translation of DIN EN 14351-1:2016-12

DIN EN 1279-5:2018

Glass in building —Insulating glass units -

Part 5: Product standard; English version EN 12795:2018,
English translation of DIN EN 1279-5:2018-10

DIN EN 13241-1:2016

Industrial, commercial, garage doors and gates — Product standard, performance characteristics;
English version EN 13241:2003+A2:2016,

English translation of DIN EN 13241:2016-12

DIN EN 13830:2015

Curtain walling — Product standard;

English version EN 13830:2015,

English translation of DIN EN 13830:2015-07

Aiodikaoia Aokiunig/ Test Procedure

To dokipio e@appdoTnke oToug BaAduoug dokipwy amd Tov AvaBétn. H BSokiuf uAoTroI|Bnke
oUhewva pe Tig diadikaoieg TTou kaBopifovial gto mpoTuTro 1ISO 10140-2:2021, Acoustics —
Laboratory measurement of sound insulation of building elements - Part 2: Measurement of airborne
sound insulation

lMa tov mpoadiopioud Tou Acsiktn Hyopeiwong R xpnoiyotoirénke n oxéon:
R = Li- L2+10log (S/A) oe dB otTou:

Li: n pEon otaBun nxnTikAg trieong oto BAAAUO eKTTOUTTAC ot dB

L2: n péan otaBun nxnTikAg Ticong oto BdAapo Afwng ot dB

S: n emigdveia Tou doKipiou og m2

A: n nxoatroppo@nan Tou BaAdpou Afjyng TTou TTPOKUTITEN ATTO Tr) OXECT:

A=0.163 (V/ T) oe m? otTou:
V: 0 &ykog Tou Baiduou Ayng os md
T: 0 Xpovog aviixnong Tou BaAduou Afyng ot s

Xpovog avTixnaong: Ma Tov TpoadIopigud Tou XPOVOU aVTAXNONG TTpayLaToTIoNenKay METPACTEIS OF
6 JI0QOPETIKEG BETEIG MIKPOPLIVOU.

©0puBog Baboug: Aev arraitibnke d16pbwar yia To 86pufo Baboug

Epyaaotipio Apxitektovikng Texvoloyiag - Tuipa Apxitektdviy Mnxavikwy - MoAutexvikr) ZxoAfq A.M.©
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Ta amoteAéopara NG dOKIMAG OTIG JWVES TUXVOTATWY atmd 100 HEXP1 3150 Hz (ot TPITOOKTAREC)
XpnoigotroinBnkav yia tov mpocdiopioud Tou ZTabuiouivou Agiktn Hxoutiwong Tou Bokipiou
oupwva pe to TpdtutTo EN ISO 717-1:2020.

The test specimen was mounted in the test room by the Client. The test took place under laboratory
conditions, according to ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation

of building elements - Part 2: Measurement of airborne sound insulation

In order to calculate the Sound Reduction Index R, the following equation was used:
R = Li- L2+10log (S/A) in dB where:

L1: the average sound pressure level in the source room in dB

L2: the average sound pressure level in the receiving room in dB
S : the area of the test specimen in m?
A :the equivalent sound absorption area in the receiving room given by the equation:

A=0.163 (V/T)inm2 where:

V: the volume of the receiving room in m3
T: the reverberation time of the receiving room in s

Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to calculate
the Weighted Sound Reduction Index of the test specimen according to EN ISO 717-1:2020.

2.3 XpnoipotroloUuevog e€oAIopds / Equipment used

Yuokeun) / Apparatus Tomog / Type | KataokevaoTtic / Manufacturer Kwdikdg / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C015, X-C016
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

Epyaotipio ApxitekTovikig TexvoAoyiag - TURpa ApxXITekTévwy MnxoviKwy - MoAutexvikn Zxohn A.MN.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  OdAauol Aokipwy / Test Rooms

O1 BGAapor BOKIUWY €ival KATATKEUOTUEVOI
OUpGWVa WE TIS ATTAITACEIG TOU TTPOTUTTOU
ISO 10140-5:2021* / The test rooms meet
the requirements of the ISO 10140-5:2021*
standard.

* ISO 10140-5:2021, Acoustics — Laboratory
measurement of sound insulation of building
elements - Part 5: Requirements for test facilities
and equipment.

ABeBaidtnTa / Uncertainty

1.Zuvduaopévn Tumikn aBeBaidTnTa /
Combined standard uncertainty
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LRy | 0,1265

2.Mgupupévn apeBaidtnra /
Expanded uncertainty

| Rw [ 012

Alaordoeis avoiyparog Sokipiou/
Test opening dimensions: 1000x2000 mm

Oykog QaAduou ekTrouTrig/
Source Room Volume: 56 m3

Oykog QaAduou Afyng/
Receiving Room Volume: 51 m?3

‘Hxog Bokiung/Test noise: Pof 8dpuBog
/Pink noise

dirtpa/Filters: TpiTookTafikd / third octave
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AOKIMIO / TEST SPECIMEN
3.1 Mepiypaen / Description

MNpoiév/Product: Mépra / Door

Karaokevaarig/Manufacturer: PAP GROUP EMIMOPIA YAAOMINAKQN KAl EEAPTHMATQN
A.E./PAP GROUP S.A

AvaBémng/Client: PAP GROUP EMMOPIA YAAOTMINAKQN KAl EZAPTHMATQN
A.E./PAP GROUP S.A

AigBuvon/Address: BIOMHXANIKH TEPIOXH OEIZAAONIKHE O.T38, 57022

ZINAOZ, TnA: 2310 570727, www.papgroup.gr
INDUSTRIAL AREA OF THESSALONIKI BK38, SINDOS 57 022,
GREECE, tel: +30 2310 570727, www.papgroup.gr

EykaraoTacon/ Installation: PAP GROUP EMMOPIA YAAOMINAKQON KAl EZAPTHMATQN
A.E./PAP GROUP S.A
Ovopaoia mrpoidvtog/Product name: ALLURE

Hupepopnvia mapaywyrig/Production date:  24/11/2022
AlgoTtdoeig dokipiou/ Sample dimensions:  1000x2000mm

3.2 Kartaokeur] / Construction

Mopta TomoBeTnuévn cOpgwva pe To TPOTUTTO ISO 10140-2:2021, Acoustics — Laboratory measurement of sound
insulation of building elements - Part 2: Measurement of airborne sound insulation.

To dimAd otatnua ALLURE eivar SiaxwpioTikO aAoupiviou SITTAoU UGAOTTIVAKA pE KAAUWN PEYGAWY NXOMOVWITIKWY
amaimioewy. H TopTa ahoupiviou @épel BITAG uahoTrivaka pe cuvduaopd yuahiiov 5mm tempered. Ta yuahid
TEPIYPAQOVTAl TTEPIUETPIKG PE KEPOMIKA Ba®n yia dprio wofnmikd amotéAeopd. 10 KATW MEPOG TOTrOBETEITOI
QVEUOPPAKTNG YIT TNV KAAUTEPN akouoTiKi} amddoan.

Door installed according to ISO 10140-2:2021, Acoustics — Laboratory measurement of sound insulation of building
elements - Part 2: Measurement of airborne sound insulation.

For high soundproof performance, Allure double glazed partition is the best solution. The system comes with a flush
aluminium door that is consisted of 5mm tempered glasses. Each glass panel is ceramic painted around the perimeter
for the utmost aesthetic. There is a drop seal function for ultimate sound isolation.

3.3 Armeikovion / Drawing
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*Ta oxéBia £TOINGCTNKOV OTF6 TOV AvaBEm / The drawings have been prepared by the Client.

EpyaoTripio ApxirekTovikiig Texvohoyiag - TuApa ApxXItekTovoy Mnxavikwy - MoAuTexviki Zxohq A.M.©
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4. ATIOTEAEZMATA AOKIMHEZ / TEST RESULTS

Or mipég Tou Aeiktn Hyopeiwang AepogepTtou ‘Hyou Tou dokipiou didovTal ato ETTIOUVATTTOUEVO SIdypaua
oTn oeAida 8 o€ quvapTnan pe v auxvotnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdrw ZraBuiopévog Aeiktng Hyopeiwong yia gdoua ouxvotATwy amé 100Hz wg 3150Hz siva
ammoTéAeoua agloAdynong oupewva pe 1o TPoTutro EN I1ISO 717-1:2020 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to EN
I1ISO 717-1:2020.

20powva pe 1o Mpotuto Mpoiévrtog / According to the Product Standard EN 14351-1:2016
AlommoTtwBeica Tiur / Determined value
21a6uiopevog Aeiktng Hxopeiwang / Weighted Sound Reduction Index:
Rw (C;Ct) = 41 (-1;-1) dB

Oecoaiovikn/Thessaloniki, 22.12.2022

AlgmmioTeupévo Epyaotripio Aokipwy / Accredited Test Laboratory E.SY.D. No 704

Koivotroinuévog dopéag / Notified Body NB 2326

KwvaTavTivog lwavyiong / Konstantinos loa

BaoiAeiog BaoiAeiadng / Vasilios Vasiliadis
Ap Apxitéktwy MnyavikégMrchitect Engineer, PhD Ap Mnxavoidyog Mnxavikég/Mechanical, PhD Engineer

AieuBuvtig Tou Epyaotnpiol¥ / Laboratory Director YTretbuvog Metprioswv/Measurement Engineer

EpyaoTrpio Apxitektovikig Texvoloyiag - Tufua Apxitektovwy Mnxavikwv - MoAuTtexviki ZxoAn A.N.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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Aegiktng Hxopeiwaong
Sound Reduction Index

oUpgQwva pe Tofaccording to

ISO 10140-2:2021

Kataokevaorrig/Manufacturer: PAP GROUP EMIMOPIA

MNpoidv/Product:: Mépra ALLURE / Door ALLURE

YAAOMINAKON KAl EEAPTHMATQN AE. / PAP GROUP S.A Odhapor dokipwv/Test rooms: FW
AvaBémng/Client: PAP GROUP EMIMOPIA YAAOMINAKQN KAl Hpepopnvia rapaywync / Production date : 24/11/2022

EZAPTHMATQN A.E. / PAP GROUP S.A

Eykardotaon/ Installation: PAP GROUP EMIMOPIA
YAAOTINAKQN KAl EEAPTHMATON AE. / PAP GROUP S.A.

Huepopnvia dokiprg/Testing date: 29/11/2022
AiagTaoeig dokipiou / Sample dimensions : 1000 x 2000mm

[Mepiypagn Tou Sokipiou & Tng didragng TomoBitnong / Sample & mounting description:

Moépta TomoeBetnuévn GUPPWVA PE TO TPOTUTO ISO 10140-2:2021. To SITAG olotnua ALLURE sivar SioxwpiaTiké aAoupiviou
&rrhoU vohoTrivaka e KEAUWN HEYGAWY NXOHOVWTIKWY amraitioswy. H TOPTA AAOUpIVioU Epel BITTAG uahoTrivaka pe ouvBuaoud
yuahiby 5mm tempered. Ta yuaAid TEPIYPAQOVTAI TIEPILETPIKG HE KEPAUIK| Bagn yia dpTio aiobnTikd amoTéAeoua. £10 KATW
MEPOG TOTTOBETEITQN AVELOPPAKTNG VI TNV KAAUTEQN AKOUATIKA aTrddoar.

Door installed according to ISO 10140-2:2021. For high soundproof performance, Allure double glazed partition is the best
solution. The system comes with a flush aluminium door that is consisted of 5mm tempered glasses. Each glass panel is ceramic
painted around the perimeter for the utmost aesthetic. There is a drop seal function for ultimate sound isolation,

S Jokipiou/S test specimen: 2,00 m?
Emigaveiakr pdda/Mass per unit: kg/m?
Oeppokpaoia/Temperature: 18 C°
ZXeTIKA uypaoio/Relative humidity: 50 %
Zramikr| Tieon/Static pressure 101 kPa

V QaAdpou EkrouTrig/V Source Room: 56 m®
V Qahidpou Afync/V Receiving Room: 51 m?

| f(Hz) | R(@B) | Rum(dB)
50 180 | 314
63 298 | 396
80 24,5 50,2
100 | 332 | 487
125 | 383 | 56,8
160 | 409 | 497
200 | 40,1 56,0
250 | 380 | 508
315 | 386 | 546
400 | 37,9 59,9
500 | 399 | 634

630 41,1 67,3
800 40,0 72,5
1000 37.8 75,9

1250 39,5 77,6
1600 41,0 78,6
2000 41,7 78,8
2500 427 73,8
3150 422 69,0
4000 43,0 66,6
5000 41,8 61.4

Z0pgwva pe To Mpdrumo MNpoiovrog / According to

the Product Standard EN 14351-1:2016

AlamioTwBeioa nipr) / Determined value

Ztabuiopévog  Agiktng  Hyopsiwong
CUPPWVD ME T QTTOTEAECHOTO PETPROEWY OF

BaAGpoUG SOKIPWY OE TPITOOKTAREG

Weighted Sound Reduction Index
according to measurement results in test rooms in

third octaves

Rw (C;Cv) = 41 (-1;-1) dB
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Cso.a1s0 =-1 dB Csoso00 = 0 dB Cioosoo = 0dB
Cusoaiso =-4 dB Cusos000=-4 dB Cir1005000 = -2 dB

ApiBuoc/Number: A.1081.2021
Huepounvia/Date: 22.12.2022

Epyaortripio ApxiTekTovikrg TexvoAoyiag / Laboratory of Architectural Technology

AiguBuvtrg: Kwvotavrivog lwavvid / Director: Konstantinos loannidis

Ytoypagr/Signature:

Kovotroinuévog dopéag / Notified Body NB 2326




